
检测报告/Test Report

报告编号/ Report No.： SHA03-24078974-JC-01CnEn  

样品来源/SampleOrigin： 客户送样/ Customer Sample Delivery

客户名称/Client：

厦门旭日方升石业有限公司

XIAMEN SUPERIOR STONE CO.,LTD.

地    址/Address:

福建省厦门市翔安区金海街道新澳路 500

号 502 室/Room 502, No.500, Xinao Road, 

Xiangan District, Xiamen, China.

上海微谱检测科技集团股份有限公司
Shanghai WEIPU Testing Technology Group Co., LTD.
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检测报告/Test Report

下列样品及样品信息由委托方提供及确认/The following sample(s) was/were submitted and identified on 

behalf of the applicant:

样品名称/Sample Name：dolomite quartz

样品颜色/性状/材质/ Sample color / character / material：/

样品规格/Specification：/   

型号/批号/Type/ Batch number：/   

检测信息/Testing information:

接样日期/Date of Sample Received：2024-08-08  

检测周期/ Testing Period：2024-08-08 ~ 2024-08-22 

检测要求/Test Item(s)：根据客户要求进行检测/Selected test (s) as requested by client.

检测依据/Test Criterion：请参见下一页/Please refer to next page(s).

检测结果/Test Result：请参见下一页/Please refer to next page(s).

编制/Complied by：

   

批准/ Approved by：

签发日期/ Issued Date： 2024-08-23 



报告编号/Report No.：SHA03-24078974-JC-01CnEn     页码/Page(s)：2 / 6

上海市杨浦区国伟路 139 弄杨浦都市工业园 9 号楼、10 号楼 2 楼 4 楼 5 楼、18 号楼
Building 9, 2nd Floor, 4th Floor, 5th Floor of Building 10, Building 18, Yangpu City Industrial Park, Lane 139, Guowei Road, Yangpu District, 
Shanghai（200438）
400-700-8005   www.weipugroup.com

检测样品描述/Test Part Description：

序号

Serial No.
样品名称

Sample name
样品编号

Sample ID
描述

Description

001 dolomite quartz 2408002283-1 白色固体/White soild

1.感官要求/ Sensory requirements
检测方法和检测仪器/Test Method and Apparatus：

检测项目

Test Items
检测方法

 Test method
结果/Results

No.001

感官/ The sensory GB 4806.7-2016
色泽正常，无异臭、不洁物等/ Color is 

normal, smelly, unclean and so on

浸泡液/ Soak liquid GB 4806.7-2016

迁移实验所得浸泡液无浑浊、沉淀、

异臭/ No turbidity, precipitate or odor 
was observed in the immersion solution 

obtained by migration experiment

2.总迁移量/ The total amount of migration
检测方法和检测仪器/Test Method and Apparatus：

检测项目

Test Items
检测方法

Test method
单位

Unit
结果/Results

No.001

4%（体积分数）乙酸，70℃，2h
4% (volume fraction) acetic acid, 70℃, 2h

GB 31604.8-2021 mg/dm2 59

10%（体积分数）乙醇，70℃，2h
10% (volume fraction) ethanol, 70℃, 2h

GB 31604.8-2021 mg/dm2 6.8

95%（体积分数）乙醇，60℃，2h
95% (volume fraction) ethanol, 60℃, 2h

GB 31604.8-2021 mg/dm2 ＜1.0

3. 苯乙烯迁移量/Styrene migration
检测方法和检测仪器/Test Method and Apparatus：

检测项目

Test Items
检测方法

 Test method
检测仪器

Apparatus

苯乙烯迁移量/Styrene migration 参考 GB 31604.16-2016 GC-MS

检测结果/Test Results：
检测项目/
Test Items

单位/ Unit MDL
结果/Results

No.001
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检测项目/
Test Items

单位/ Unit MDL
结果/Results

No.001

4%（体积分数）乙酸，70℃，2h
4% (volume fraction) acetic acid, 

70℃, 2h
mg/kg 20 N.D.

4. 高锰酸钾消耗量/ Potassium permanganate consumption
检测方法和检测仪器/ Test Method and Apparatus： 

检测项目

Test Items
检测方法

 Test method
检测仪器

Apparatus

水，60℃，2h/Water, 60℃, 2h GB 31604.2-2016
恒温箱 Thermostat /

滴定管 Burette

检测结果/Test Results:

检测项目 单位/ Unit 结果/Results
No.001

水，60℃，2h/Water, 60℃, 2h mg/kg 2.3

5. 重金属（以 Pb 计）

检测方法和检测仪器/ Test Method and Apparatus： 

检测项目

Test Items
检测方法

 Test method
检测仪器

Apparatus
4%（体积分数）乙酸，60℃，2h/

4% (volume fraction) acetic acid, 60℃, 2h
GB 31604.9-2016 干燥箱/ Drying oven

检测结果/Test Results:
检测项目

Test Items
单位/ Unit 结果/Results

No.001
4%（体积分数）乙酸，60℃，2h/

4% (volume fraction) acetic acid, 60℃, 2h
mg/kg <1

6. 脱色试验/ Decolorization test
检测方法和检测仪器/ Test Method and Apparatus： 

检测项目

Test Items
检测方法

 Test method
检测仪器

Apparatus
擦拭实验/ Wiping test GB 31604.7-2016 目测/Visual inspection
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浸泡实验/ Soaking experiment GB 31604.7-2016
目测/ Visual inspection

检测结果/Test Results:
检测项目

Test Items
结果/Results

No.001
擦拭实验/ Wiping test 阴性/Negative

浸泡实验/ Soaking experiment 阴性/Negative

备注/Note：

（1）〝–〞=未规定/〝–〞=Not Regulated

（2）MDL = 方法检出限/ MDL =Method Detection Limit

（3）N.D .=未检出（＜MDL）/N.D.=Not Detected（＜MDL）

（4）1mg/kg = 1ppm = 0.0001%

（5）总迁移量按照 6dm2 对应 1L 模拟物的原则进行试验。/The total migration was tested according to the principle that 6dm2 

corresponds to 1L of analog

（6）迁移试验的结果为第一次浸泡的测试结果。/ The results of the migration test are the results of the first immersion test

***本页结束/End of the Page***
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样品照片/Sample picture(s):

 2408002283-1

***报告结束 End of the Report***

—— 声明/DECLARE——

1. 报告若未加盖“检验检测专用章”或“报告专用章”或编制人、批准人未全部签字，一律无效。 

The report is invalid without the stamp of“Special Seal for Inspection or Testing” or without“Special Seal for the Report” or without 

the signature of the compiler and the approver.

2. 本报告不得擅自修改、增加或删除，否则一律无效。 

No unauthorized changes, additions or deletions shall be made to the report.

3. 报告部分提供或部分复制均视为无效。全复制件未重新加盖“检验检测专用章”或“报告专用章”视为无效。

Neither fragmented report nor its incomplete copy shall be deemed valid. The complete copy is invalid without the stamp of“Special 

Seal for Inspection or Testing” or “Special Seal for the Report”.

4. 如对报告有疑问，请在收到报告后 15 个工作日内提出。

Any queries on the report shall be presented to us within 15 working days after receipt of the report.

5. 本报告结果仅对本次受测样品负责。若报告未加盖 CMA 章，表示部分或全部检测方法不在 CMA 资质认定能力范围内，报告仅用于

客户科研、教学、内部质量控制、产品研发等目的，供内部参考。 

The results described here in this report are based on the sample(s) tested. If the report is not stamped with CMA logo, it means 

that some or all of the test methods are not within the scope of CMA.The report is only used for customer scientific research, 

teaching, internal quality control, product development and other purposes for internal reference.

6. 委托方对样品及其相关信息的真实性负责。

The applicant takes full responsible for the truthfulness of the testing sample(s) and information related thereto.
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7. 未经本公司同意，委托人不得擅自使用检验检测结果进行不当宣传。

Without the permission of the company, any party is prohibited from using the test results and the report for undue 

publicity.


